HONEY BROOK TOWNSHIP ACT 537 SEWAGE
FACILITIES PLAN UPDATE

For

HONEY BROOK TOWNSHIP
LOCATED IN

HONEY BROOK TOWNSHIP,
CHESTER COUNTY, PENNSYLVANIA

Watar and Wastowntor Englnooaring

1.0, Box 540
4092 Skippack Pike, Sulte 202
Skippack, PA 19474

EE, INC, PROJECT NG, 0d1-012

Oeiober 4, 2004
Revised Februnry 11, 2019




COF OO

EXECUTIVE SUMMARY IES-1 TO ES-6
"TE

I, PREVIOUS SEWAGE FACILITIES PLANNING I=1 1o 1=14
[I. PHYSICAL AND DEMOGRAPHIC ANALYSIS 11=1 to 11-31
I,  EXISTING SEWAGE FACILITIES 1I=1 1o 1126
IV, FUTURE GROWTH AND LAND DEVELOPMENT V=1 to IV-23
V., IDENTIFICATION OF ALTERNATIVES V=1 to V.22
VI, EVALUATION OF ALTERNATIVES Vi=1 to VI-10
VI, INSTITUTIONAL EVALUATION VII-1 to VII-1
[...]
Fﬂnpnsgb IMPLEMEHIIIATIGH SEHEDULE [ TR RN TEN TART RO TP LT LR A TERIER ERRERREER EEREL RELELERLLERELEELERELES]

e I S [

O B = oh Lm

10
11
11
12
12
12

13
13
14
14
15
15

16
17
17
18

19

20

21




MORTHWESTERN CHESTER COUNTY MUNICIPAL AUTHORITY
ACT 537 WWTP EVALUATION

TABLE OF CONTENTS Confinied

APPENIDICES

A

HONEY BROOK TOWNSHIP ANTICIPATED FLOW PROJECTIONS

CURRENT NCCMA NPDES PERMIT
PADEP PRELIMINARY TREATMENT REQUIREMENT

PMATRIX EVALUATION
SUMMARY OF SAMPLING DATA

PROCESS CALCULATIONS
1. Alternative 1A - Manufacturer Calculations
2. Alternative 10 - Manufacturer Calculations

LAYOUT DRAWINGS
1. Existing NCCMA WWTP Agrial View

2. Exlsting NCCMA WWTP Layout Drawing

A Alternative 1A = Phase 1 Layout Drawing
4, Alernative 1A - Phase 2 Layout Drawing
5. Allernative 18 = Phase 1 Layout Drawing
6. Alternative 18 = Phase 2 Layout Drawing

COST ESTIMATES

NCCMA WWTP FINANCING ANALYSIS

SMITHTOM IL SITE VIST INFORMATION=- LEMNA INSTALLATION




Northwestern Chester County Municipal Autherity
Act 537 WWTP Evaluation

1.0 INTRODUCTION

An alternatives analysls was completed for the Northwestern Chester County Municipal Authorities
{NCCMA) wastewater treatment plant (WWTP] as part of the most recent Honey Brook Township Act 537
planning effort.  This analysis was conducted to determine the existing conditions of the WWTP and
eviluate possible options 1o increase the current permitted hydraulic capacity from 0.600 MGD to 0,740
MGD. Honey Brook Township developed the anticipated flow projections for the NCCMA sewer sarvice
area and provided them to NCEMA for use In competing the alternatives analysis. A copy of the
anticipated flow projections Is included in Appandix A,

2.0  SUMMARY OF EXISTING NCCMA WASTEWATER TREATMENT PLANT OPERATION AND
PERFORMANCE

The NCCMA wastewater treatment facllities {collection system and WWTP) were originally constructed In
the 1970's and were designed to service both the Honey Brook Barough and Honey Brook Township, The
WWTP [s located at 37 Dampen Road, Chester County, PA and discharges Into the west branch of the
Brandywing Craek,

&1 SUMMARY OF EXISTING WWTP OPERATIONS

The original WWTF was permitted for an average daily flow (ADF) of 0.600 MGD and currently operates
under this design hydraulic capacity, The treatment plant was designed as an aerated lagoon system
followed by tertiary filtration (dissolved air fiotation and sand fiiters). Disinfection Is provide by gas

chlarination,

As originally designed, the WWTP refled solely upon the lagoons blological processes for removal of

ammonia nitrogen. Due to the inabllity to adequately malntain blological treatmaent In cold weather,
previous upgrades to the WWTP included the installation of 80 fixed film contactors, trade named “Blo;
Blocs”, and the required ancillary equipment within the tertiary lagooans in an effort to address this
Issue. Since their installation, the plant has had success in reducing thelr ammonia nitrogen limits for the
majority of the year, Desplte this success, the WWTP still has some difficulties in January and February
due to the higher flows and colder water temperatures that occur during these manths resulting In cold

waather nitrification issues,
22  SUMMARY OF EXISTING WWTP PERFORMANCE

The WWTP currently operates under NPDES Permit No. 0044776, The current permit Is scheduled to
explre on June 30, 2018 and the Authorlty has submitted the required NPDES permit renewal application,
The required submission date for the renewal application was January 1, 2018. A copy of the NCCMA's
maost recent NPDES permit limits is included in Appendix B. In addition, a copy of PADEP's responie letter
to the most recent Preliminary Treatmaent Request (PTR) Is included in Appendix B for reference.

£.2.1  Hydraulic Labding

The current permlitted hydraulic capaclty for the WWTP |5 0.600 MGD. A review of the 2016 NCCRA

Chapter 94 report indicates that the average annual daily flow from 2012-2016 was calculated to be 0,356
MGD {approximately §0% of the current design capacity). & summary of the 2016 NCCMA Chapter 89d

Hydraulic Data 18 Included in Table 2,1 below,




Northwaestern Chester County Municipal Autharity

Act 537 WWTP Evaluation
Table 2.1 2016 NCCMA l:hngt_mﬂn‘l- Hydraulic Loading Data
Parameter 2013 2014 2015 2016 AVG
Annual Average (MGD) tl.:-'lﬂl 0.397 0,384 0,324 0,281 0,356
3 Month Max Average (MGD) | 0.432 0.434 0509 | 0366 0,389 | 0426
Ratio (3 month MAX to Ad) 1,13 1.08 1.33 1 i3 l._g.i 1!#1
Permitted Hydraulic Capacity (MGD) |  0.600
 Act 537 Prajectad Annual Average Design Flows (MGD) | 0.740

The anticipated Act 537 flow projections provided by the Honey Brook Township recommended the use
of an annual average flow of 740,000 gpd (0.740 MGD) for sizing any proposed WWTP upgrades,

2.2.2  Organic Loading

The current permitted organic capacity for the WAWTR s 1201 ba/day BOD, A review of the 2016 NCCRA
Chapter 94 report indicates that the average annual daily BOD loading from 2012-2016 was calculated to
be 543 [bs/day BOD {approximately 45% of the current design capacity). A summary of the 2016 NCCMA
Chapter 94 Organic Loading Data 18 included in Table 2.2 below,

Table 2.2 2016 NCCMA Chapter 94 Organlc Loading Data

Parameter 2012 2013 2014 2015 2016 AVG

Anniial Average (Ib/day BOD) 618 597 531 497 462 543

Ratio (MAX month to AA) 1.21 134 1.23 137 | 118 | 1.27 |
Permitted Organic Capacity (Ibfday BOD) | 1201

2.2.3  Nutrlent Removal

The eurrent NPDES Permit has established effluent nutrient limits for Ammonia-Nitrogen, Total Nitrogen,
and Total Phospharus, These effluent limits are provided in Table 2,3 below.

Tabils 2.3 NCCMA NPDES Effluent Mutrlent Limits
Mass Units (Ibs/day) Concentration (mg/L)

Paramaater Avg Month | Weekly Avg | Inst. Max | Avg Manth | Weekly Avg | Inst Max
Ammania-Nitrogen 13.5 XHX KKK 2.7 KX 5.4
May 1- Oct 31 -
Arrmonia-Nitrogen 40.5 KxH KN Bl XXX 16.2
Nav 1- Apr 30 L [—
Total Nitrogen 144.1 XXX XX 28.8 XXX 57.6
Total Phospharus 9.0 KEK ¥KX 18 KRN 16
Apr 1- Oct 31 .
Tatal Phosphorus 10.0 XXK HXX 2.0 XX 4.0
Mov 1-Mar 31 -, _#ifs

A review of the Discharge Monltoring Report (DMR) data from July, 2014 through August, 2017 was
conducted to establish the performance of the lagoons with respect to nitrogen and phosphorus removal.
Phosphorus removal through the system appears to be stable and the plant Is able to consistently achiave

permit compllance throughout the year. On average, the effluent total phosphorus discharge Is ¥5% of
the permitted capacity,




Morthwestarn Chester County Municipal Authority
Act 537 WWTP Evaluation

Mitrogen removal throughout the WWTP Is variable and Is highly dependent on seasanal temperaturne
conditlons, Figures 2.1, 2.2 and 2.3 lllustrate the fluctuation in efffuent ammonia (mg/L and Ibs) over a 4

year period.
Figura 2.1 Effluent Ammania Trands (mg/L)

Effluent Ammania Trends (mg/L)

m— i - Db irmgfll

i B rnvirnde - il (mogf L)




Marthwestern Chester County Munleipal Authority
Act 537 WWTP Evaluation

Flgure 2.2 Effluent Ammonla Trends (Ibs)

Effluent Ammonia Trends (Lbs)

i rrnnin o DA Tibs) i B Y8 W R o Ll (L]

1]

?-3 i TJﬂ TI'I'-'I'T

AT
L3
=

10

R || 1 |L...,.l Ll




Morthwesiern Chester County Municipal Authority
Act 537 WWTP Evaluation

Figura 2.8 % of Effluent Ammania vs Permit Limit (Ibs)

% of Ammaonia Limit

050 Y
pirkd: 5 namade fmafLy i Yy A MARI [ i} i FEril LIl

0000

£ 50, 00%

L0 0

B ofLimn

1500, 00%

10040% & ..,},.;;vv..+ -3 -g-ann s R R R LR S R

a0.00

0,00

Sep-13
a1
=L
Migr-14
Agy-14
=14
Je2p-14
-1
[FETREY

Extrapolation of the DMR data (from 2013-2017) Indicates the WWTP achieves an effluent ammonia
concentration (mg/L) that Is below half of the permitted limit greater than 66% of the time. The effluent
ammaonia mass loading (Ibs) is below half of the permitted limit greater than 72% of the time. Permit
exceadances for ammonia have historically oceurred during the winter months, when the water
temperati drops below 5 degrees Celsius and thereby Inhibiting the nitrification process.

3.0  WASTEWATER TREATMENT PLANT ALTERNATIVES ANALYSIS

This alternatives analysis included an evaluation for two (2) major alternative optlons to upgrade the
exlsting NCCMA WWTP to handle the projected average dally design flow of 0.74 MGD and maintain
compliancs with anticipated NPDES offluent permit limits, The twa (2] major alternative options that were

considered as part of this Act 537 study Incliade;

1. ALTERNTIVE 1 - Lagoon Retrofits,
2. ALTERNAIVE 2 - Conventional Systems

Alternative 1 considered the option of retrofitting the existing lagoons with proven technologles that
would allow for the continued use of the lagoon system for biological treatment. Alternative 2 considered
the option of abandoning the existing lagoon treatment processes and replacing them with a conventlonal
activated sludge system for blological treatment,




Northwestern Chester County Municipal Authority
Aet 537 WWTP Evaluation

For each specific alternative, multiple options/processes were considered based on current available
technologies, These options were reviewed based on the following considerations; system performance,
process flexibliity, famillarity with regional and national installations, and project cost. A summary of the
alternatives considered as part of this evaluation is include In Table 3.1 below.

Table 3.1 Summary of Alternatives
Alternative Daseription Maniufacturer Process
Alterative 1A _| Lagoon Retrofit LEMNA Technologies Aerated Lagoon/Fixed Film
Alterative 18 | Lagoon Retrofit Triple Polnt Envirenmental | Aerated Lagoon/Fixed Film
Alterative 1C | Lagoon Retrofit Krugar Aerated Lagoon/Fixed Film
Alterative 10 | Lagoon Retrofit Melson Environmental | Aerated Lagoon/Fixed Film =
Alterative 1E_| Lagoon Retrofit ADS Aerated Lagoon/Fixed Film
Alterative 24 | Conventional System | Krugar Activated Sludge
{Sequencing Batch Reactor-SHR)
Alterative 28 | Conventional System | Sanitaire Activated Sludge
= {Continuous Flow S8R -CSBR)

Alterative 2C | Conventional Systern | Dutehland Inc. Activated Sludge

I (Cxidation Ditch)
Alterative 20 | Conventional Systemn | Blalac  Activated Sludge

A detalled summary of the analysis for each alternative is Included in the sections below.

a1

ALTERNATIVE 1 = LAGOON RETROFITS

The following Items should be considered as part of any lagoon retrofit alternative:

il

El

4.

&

El

7.

16,

Headworks screening of less than {1/8) Inch may be required for fixed film systems.

Tha existing polishing lagoon shall remain In service and continue to function as flow
equalization.

Tha WWTP can still remaln In operation 5 days a week.

The abllity to maintaln the lagoons at the minimal temperature required to achieve
complete nitrification and the ability to control the kinetics of the nitrification reactor.
The exlsting tertiary process (DAF tanks and sand filters) would remain in operation to
provide total phospharus (TP) and total suspended solids (T55) remaoval.

Due to the age of the dissolved air flotation (DAF) tanks, refurbishing of these DAF tanks
should be considered.

Additional sludge removal may be required from the existing lagoons prior 1o any new
waork,

It Is recommended that submargad diffusers be inspected and cleaned on an annual basis,
Upgrading the size of the existing generator may be required.

Prior to the final selection and preliminary design of a lagoon traatment technology, it is
recommended to schedule site visits to existing Installation(s) of comparable size and
treatment performance to gather information from plant operators on the performance
and ease of aperation of each system being considered, This |5 a critical step to compare
the performance and aperation data that |s typlcally provided by the manufacturer during
the conceptual design phase.




harthwestern Chester County Municipal Authority
Act 537 WWTP Evaluation

i1, The consideration of a phased approach to retrofitting the lagoons shall be part of the
selection process of any lagoon based treatment technalogy, This is eritical to determine
if there It more cost effective way to retrofit the lagoons to address the current eald
woather nliriflcation lssues.

Each specific Alternative 1 option was evaluated based on conslderation of the following parameters;
Construction; Treatment; and Operation. A summary of the Alternative 1 evaluation Is included In the

sections below.

31,1 Alternative 1A = LEMNA System (BOD Removal and Nitrification)

Contruction

In this alternative, the existing primary lagoons would be retrofitted with a diffused aeration system to
imprave the performance of BOD and T58 removal. Baffles would be installed In the primary lagoon to

create a new high rate blologlcal treatment zone, minimize short circuiting and Improve contact time. The

tertlary lagoon would be converted to settling ponds prior to the installation of a new polishing reactor
{for nitrification). The primary and tertlary lagoons would be covered to reduce the heat loss of the

wastewater, This design would allow for 1 primary and 1 tertiary lagoon to be taken off line. A new fixed
filrn palishing reactor would be constructed for nitrification,

BOD Removal = This alternative would require upgrading the existing lagoon asration system with the
following componants:
a. Upgrading the existing lagoon surface aeration system with a new diffused aeration system,
Diffused aeration systems are typlcally more efficient than surface aerators,
b, Atmespheric alr shall be provided to the diffused aeration system by 3 blowers (2 running, 1
standby).
c. Converting the tertiary lagoon into a settling pond.
d. Modifications to the current lagoon system flow path and process piping.

Nitrification - This alternative would require upgrading the existing lagoon aeration system with the

followling components;
a. installing covers on the primary and tertlary lagoons for improved haat retention.

b, Installation of a new fixed film polishing pond reactor, The pelishing reactor Is an up-flow,
attached-growth reactor that provides supplemental BOD and ammaonla nitrogen removal, Using
attached-growth media technology, the polishing reactor enhances the growth of nitrification
bacteria that biologically oxidize ammonia In an aeroble environmant. This new reactor shall be
installed in a precast, concrete tank and include a diffused aeration system.

Operatian

The follawing recommaendations shall be considered with this alternative;
8. Addition of an influent screening system to prevent fine inorganics (< 1/4 to 1/8 inch) from

entering the lagoons.
b, The existing lagoons may require sludge removal in accordance with the manufacturer's

recammendations in order to warrant a process guarantes,
¢. Oparators will need to work around the covers whan servicing diffusers or removing sludge from

the lagoons.




Morthwestern Chester County Municipal Authority
Act 537 WWTP Evaluation

d, The seitling pond would be constructed to accumulate the sludge generated In the aerated lagoon
treatment process. The cover on this lagoan would need to be removed when removing sudge,

3,12 Alternative 1B = Triple Polnt Environmental (BOD Ramaoval and Nitrification)

Construction

in this alternative, the existing primary lagoons would be retrofitted with a diffused aeration system to
improve the performance of BOD and T55 removal, The tertiary lagoons could be abandoned In lieu of
the construction of a new MBBR reactor for nitrogen remaoval, Effluent from the new reactor will flow to
the polishing pond for further clarificatian,

Treatment

BOD Removal ~ This alternative would require upgrading the existing lagoon aeration system with the
lﬂllﬂW]ﬂE compons nts:
a. Upgrading the existing lagoon surface aeration system with a new diffused aeration system.
Diffused aeration systems are typlcally more efficlent than surface aeratars,
b, Atmospheric alr shall be provided to the diffused aeration system by 3 blowers (2 running, 1

standby).

Nitrification - This alternative would require upgrading the existing lagoon aeration system with the